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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 24 Subpart E & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 Output Power PASS | -
24.232(c) Equivalent Isotropic Radiated Power PASS | -
2.1049 Occupied Bandwidth PASS | -
22:%22(1@ Conducted Spurious Emissions PASS | -
22_’;22231) Radiated Spurious Emissions PASS | -
24.238(a) Band Edge Measurements PASS | -
24.232(d) Peak To Average Ratio PASS | -
341222 Frequency Stability PASS | -

Note:
(1) “N/A” denotes test is not applicable in this test report.
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1.1 TEST FACILITY

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Address: 101, 3 # Factory Building, Gongjin Electronics Shatin
’ Community, Kengzi Street, Pingshan District, Shenzhen, China

CNAS Reglstratlon CNAS L14158

Number:

A2LA Registration Number: | 6049.01

FCC Accredited Lab.

Designation Number: CN1309

FCC Test Firm Registration

Number: 825524

Telephone: +86-0755-27087573

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%

confidence level (based on a coverage factor (k=2))

The TIRT measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12 KHz
RF power conducted +0.74 dB
RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz)  +4.9dB
Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temprature +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or hon-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Iltem Temperature Humidity Test Voltage Tested By
Output Power & EIRP 23°C 41% DC 3.7V Stone Tang
Occupied Bandwidth 23°C 41% DC 3.7V Stone Tang
Conducted Spurious Emission[] 23°C 41% DC 3.7V Stone Tang
Radiated Spurious Emissions o o
(9 kHz to 30 MHz) 25°C 55% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions 0 _E10
(30 MHz to 1000 MHZ) 24°C 50~51% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions o =10
(Above 1000 MHz) 24°C 50~51% AC 120V/60Hz Stone Tang
Band Edge 23°C 41% DC 3.7V Stone Tang
Peak to Average Ratio 23°C 41% DC 3.7V Stone Tang
Frequency Stability Normal & Extreme 41% Normal & Extreme Stone Tang

Page 7 of 98



file://192.168.7.99/电磁工程部/G管制文件/PE%20Team%20Data/14.%20報告模板/2019/自动化/RF/2006ReportFormats/ReFoDatabase/InputPowers.doc
javascript:;
javascript:;

Report No.: FCC022022-05738RF12(b)

2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name Mobilogix

Test Model ATD521

Series Model NA

Model Difference(s)

There are 3 types of this product:

1. Type L: MCU model: EFR32BG12P232F512GM68-CR.

2. Type S: MCU model: EFR32BG12P232F1024GM68-CR.Compared to the Type
L, only the memory is different.

3. Type D: The same as Type L, but the labels are different, the customer are
different.

The difference does not affect RF characteristics, and type L is the main test model.

Power Source

1# DC Voltage supplied from AC adapter.
Model: ADS-10LA-06 05010EPCU
2# Supplied from battery.

Power Rating

1# 1/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V === 2.0A
2# DC 3.7V / 3000mAh

TR NG Radiated 864351051515882
' Conducted 864351051515635
LTE Category M1
GPRS/EDGE GMSK, 8PSK
Modulation Type LTE UL: QPSK, 16QAM
DL: QPSK, 16QAM
PCS 1900 GMSK | 3286 | dBm
LTE Channel Bandwidth QPSK 16QAM
(MHz) (dBm) (dBm)
1.4 25.04 23.94
3 24.87 23.48
5 25.36 24.94
Band 2 10 24.80 24.71
Max. EIRP 15 24.97 24.83
20 24.92 24.84
1.4 24.61 23.15
3 24.52 23.13
5 24.53 24.32
Band 25 10 24.49 24.29
15 24.60 24.56
20 24.53 24.64
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.

2. Channel List:

PCS 1900
Test Frequency ID | UARFCN Freq“e?l\;yHg)f Uplink | ARFCN Freq”e”?m‘;sown'i“k
Low Range 512 1850.2 528 1930.2
Mid Range 661 1880 677 1960
High Range 810 1909.8 826 1989.8
LTE Band 2
TosFreency D | Bt [, [ Gemerera |y, | et
1.4 18607 1850.7 607 1930.7
3 18615 1851.5 615 1931.5
5 18625 1852.5 625 1932.5
Low Range
10 18650 1855 650 1935
15 18675 1857.5 675 1937.5
20 18700 1860 700 1940
Mid Range 1.4/3/5/10/15/20 18900 1880 900 1960
1.4 19193 1909.3 1193 1989.3
3 19185 1908.5 1185 1988.5
5 19175 1907.5 1175 1987.5
High Range
10 19150 1905 1150 1985
15 19125 1902.5 1125 1982.5
20 19100 1900 1100 1980
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LTE Band 25
TesFroquencyl> | P [, | Gemenerar [y, | Femereret

1.4 26047 1850.7 8047 1930.7

3 26055 1851.5 8055 1931.5

5 26065 1852.5 8065 1932.5

Low Range

10 26090 1855 8090 1935

15 26115 1857.5 8115 1937.5

20 26140 1860 8140 1940

Mid Range 1.4/3/5/10/15/20 26365 1882.5 8365 1962.5
1.4 26683 1914.3 8683 1994.3

3 26675 1913.5 8675 1993.5

High Range 5 26665 1912.5 8665 1992.5

10 26640 1910 8640 1990

15 26615 1907.5 8615 1987.5

20 26590 1905 8590 1985

3. Table for Filed Antenna:
Brand P/N Antenna Type Connector Gain (dBi) Note

3.1 PCS 1900

ethertronics 1004795 Internal N/A 3.1 LTE Band 2
3.1 LTE Band 25

Note: The antenna gain is provided by the manufacturer.
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2.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

GSM MODE
Test Iltem Available Channel Tested Channel Mode
Output Power & EIRP 512 to 810 512, 661, 810 GPRS, EDGE
Occupied Bandwidth 512 to 810 512, 661, 810 GPRS, EDGE
Conducted Spurious Emissions 512 to 810 661 GPRS, EDGE
Radiated Spurious Emissions 512 to 810 661 GPRS
Band Edge 512 to 810 512, 810 GPRS, EDGE
Peak to Average Ratio 512 to 810 512, 661, 810 GPRS, EDGE
Frequency Stability 512 to 810 512, 810 GPRS
LTE BAND 2 MODE
Test Item | Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
18607 to 19193 | 18607, 18900, 19193 | 1.4MHz QPSK, 16QAM 1RB/5RB/6RB
output 18615 to 19185 | 18615, 18900, 19185 3MHz QPSK, 16QAM 1RB/5RB/6RB
Potjvgru& 18625 to 19175 | 18625, 18900, 19175 5MHz QPSK, 16QAM 1RB/5RB/6RB
EIRP 18650 to 19150 | 18650, 18900, 19150 | 10MHz QPSK, 16QAM 1RB/5RB/6RB
18675 to0 19125 | 18675, 18900, 19125 | 15MHz QPSK, 16QAM 1RB/5RB/6RB
18700 to 19100 | 18700, 18900, 19100 | 20MHz QPSK, 16QAM 1RB/5RB/6RB
18607 to 19193 | 18607, 18900, 19193 | 1.4MHz QPSK, 16QAM 5RB/6RB
18615 to 19185 | 18615, 18900, 19185 3MHz QPSK, 16QAM 5RB/6RB
Occupied 18625 to 19175 | 18625, 18900, 19175 5MHz QPSK, 16QAM 5RB/6RB
Bandwidth | 18650 to 19150 | 18650, 18900, 19150 | 10MHz QPSK, 16QAM 5RB/6RB
18675 to 19125 | 18675, 18900, 19125 15MHz QPSK, 16QAM 5RB/6RB
18700 to 19100 | 18700, 18900, 19100 | 20MHz QPSK, 16QAM 5RB/6RB
Conducted | 18607 to 19193 18900 1.4 MHz QPSK 1RB
Spurious 18625 to 19175 18900 5MHz QPSK 1RB
Emissions | 18700 to 19100 18900 20MHz QPSK 1RB
Radiated 18607 to 19193 18900 1.4 MHz QPSK 1RB
Spurious 18625 to 19175 18900 5MHz QPSK 1RB
Emissions | 18700 to 19100 18900 20MHz QPSK 1RB
18607 to 19193 18607, 19193 1.4MHz QPSK 1RB/6RB
18615 to 19185 18615, 19185 3MHz QPSK 1RB/6RB
Band Edae 18625 to 19175 18625, 19175 5MHz QPSK 1RB/6RB
9 18650 to 19150 18650, 19150 10MHz QPSK 1RB/6RB
18675 to 19125 18675, 19125 15MHz QPSK 1RB/6RB
18700 to 19100 18700, 19100 20MHz QPSK 1RB/6RB
18607 to 19193 | 18607, 18900, 19193 | 1.4MHz QPSK, 16QAM 1RB
18615 to 19185 | 18615, 18900, 19185 3MHz QPSK, 16QAM 1RB
E\‘j::‘aTg 18625 to 19175 | 18625, 18900, 19175 | 5MHz QPSK, 160AM 1RB
Ratig 18650 to 19150 | 18650, 18900, 19150 | 10MHz QPSK, 16QAM 1RB
18675 to 19125 | 18675, 18900, 19125 | 15MHz QPSK, 16QAM 1RB
18700 to 19100 | 18700, 18900, 19100 | 20MHz QPSK, 16QAM 1RB
Frequency | 45700 to 19100 18700, 19100 20MHz QPSK 6RB
Stability
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LTE BAND 25 MODE
Test ltem @gﬁfg Tested Channel Bgzg\r/]vri]c?tlh Modulation Mode
26047 to 26683 | 26047, 26365, 22683 | 1.4MHz QPSK, 16QAM 1RB/5RB/6RB
26055 to 26675 | 26055, 26365, 26675 | 3MHz QPSK, 16QAM 1RB/5RB/6RB
P%wgff& 26065 to 26665 | 26065, 26365, 26665 | 5MHz QPSK, 16QAM 1RB/5RB/6RB
EIRP 26090 to 26640 | 26090, 26365, 26640 | 10MHz QPSK, 16QAM 1RB/5RB/6RB
26115 to 26615 | 26115, 26365, 26615 | 15MHz QPSK, 16QAM 1RB/5RB/6RB
26140 to 26590 | 26140, 26365, 26590 | 20MHz QPSK, 16QAM 1RB/5RB/6RB
26047 to 26683 | 26047, 26365, 22683 | 1.4MHz QPSK, 16QAM 5RB/6RB
26055 to 26675 | 26055, 26365, 26675 | 3MHz QPSK, 16QAM 5RB/6RB
Occupied | 26065 to 26665 | 26065, 26365, 26665 | 5MHz QPSK, 16QAM 5RB/6RB
Bandwidth | 26090 to 26640 | 26090, 26365, 26640 | 10MHz QPSK, 16QAM 5RB/6RB
26115 to 26615 | 26115, 26365, 26615 | 15MHz QPSK, 16QAM 5RB/6RB
26140 to 26590 | 26140, 26365, 26590 | 20MHz QPSK, 16QAM 5RB/6RB
Conducted | 26047 to 26683 26365 1.4MHz QPSK 1RB
Spurious | 26065 to 26665 26365 5MHz QPSK 1RB
Emissions | 26140 to 26590 26365 20MHz QPSK 1RB
Radiated | 26047 to 26683 26365 1.4MHz QPSK 1RB
Spurious | 26065 to 26665 26365 5MHz QPSK 1RB
Emissions | 26140 to 26590 26365 20MHz QPSK 1RB
26047 to 26683 26047, 26683 1.4MHz QPSK 1RB/6RB
26055 to 26675 26055, 26675 3MHz QPSK 1RB/6RB
4 Edae | 26065 to 26665 26065, 26665 5MHz QPSK 1RB/6RB
Band Bdge 56090 10 26640 | 26090, 26640 10MHz QPSK 1RB/6RB
26115 to 26615 26115, 26615 15MHz QPSK 1RB/6RB
26140 to 26590 26140, 26590 20MHz QPSK 1RB/6RB
26047 to 26683 | 26047, 26365, 22683 | 1.4MHz QPSK, 16QAM 1RB
26055 t0 26675 | 26055, 26365, 26675 | 3MHz QPSK, 16QAM 1RB
:\fgfa;‘; 26065 to 26665 | 26065, 26365, 26665 | 5MHzZ QPSK, 16Q0AM 1RB
Ratc | 26090 to 26640 | 26090, 26365, 26640 | 10MHz QPSK, 16QAM 1RB
26115 to 26615 | 26115, 26365, 26615 | 15MHz QPSK, 16QAM 1RB
26140 to 26590 | 26140, 26365, 26590 | 20MHZ QPSK, 16QAM 1RB
Frequency | ,5140 to 26590 26140, 26590 20MHz QPSK 100RB
Stability
Note:

1. QPSK modulation mode supports the highest RB size up to 6RB and 16QAM modulation mode supports the
highest RB size up to 5RB.
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2.3 BLOCKDIGRAMSHOWINGTHECONFIGURATIONOFSYSTEMTESTED

EUT

1 EUT

Adapter
AC100-2400

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration

during the tests.

Item Equipment Brand Model No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable NO NO im
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3. TEST RESULT
3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMIT

Mobile / Portable station are limited to 2 watts e.i.r.p.

3.1.2 TEST PROCEDURE
The testing follows FCC KDB 971168 v03r01 Section 5.
EIRP:

EIRP = Output Power + Antenan gain

Output Power:
The EUT was set up for the maximum power with GSM, GPRS, EDGE, WCDMA and LTE link data
modulation and link up with simulator. Set the EUT to transmit under low, middle and high channel and
record the power level shown on simulator.

3.1.3 TEST SETUP LAYOUT
Output Power Measurement

Com_munication EUT
Simulator

3.1.4 TEST DEVIATION

No deviation.

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW =3* RBW

4. set spectrum analyzer with Peak detector.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.2.3 TEST DEVIATION

No deviation.

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

3. Set spectrum analyzer with Peak detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power e -

Splitter EUT
Communication simulator

3.3.4 TEST DEVIATION

No deviation.

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.4.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2.

1. In the semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power.
The “Read Value” is the spectrum reading the maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.

5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1IMHz/3MHz.
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3.4.3 TEST SETUP LAYOUT

Below 30MHz

IO.B m

Communications
Test Set

Ground Plane

Receiver

30MHz to 1000MHz

Communications
Test et

Ground Plane

Receiver
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Above 1GHz

Ground Plane

Communications -
| Test Set Racaiver I Amip. I

3.4.4 TEST DEVIATION

No deviation.

3.4.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

3.4.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

3.4.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMIT

A Power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. In the 1 MHz bands immediately outside
and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be employed.

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.
1. All measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

3.5.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.5.4 TEST DEVIATION

No deviation.

3.5.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth 2 signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer :l 2

Power . -

Splitter EUT
Communication simulator

3.6.4 TEST DEVIATION

No deviation.

3.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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3.7 FREQUENCY STABILITY MEASUREMENT

3.7.1 LIMIT

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2 TEST PROCEDURES
The testing follows ANSI C63.26-2015 Section 5.6.

1. A reference point shall be established at the applicable unwanted emissions limit using a RBW
equal to the RBW required by the unwantedemissions specification of the applicable regulatory
standard. These reference points measuredusing the lowest and highest channel of operation shall
be identified as f L and f H respectively. The worst-case frequency offset determined in the above
methods shall be added or subtracted from the values of f L and f H and the resulting frequencies
must remain within the band.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one minute.

4.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was
recorded within one minute.

3.7.3 TEST SETUP LAYOUT

Environmental Chamber

I 1
I |
I |
| 1
I |
I |
I |
I |
I 1
External power | |
xier W |
P i EUT i
supply ! :
I |
I |
I |
I |
I |
I 1
] ]
N I
Spectrum Communication
Power Splitter
Analyzer P Test Set

3.7.4 TEST DEVIATION

No deviation

3.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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4. LIST OF MEASUREMENT EQUIPMENTS

Main Test Equipment
No. | Equipment Name Manufacturer Model gahbrated Ca|_|brated
ate until
1 | DC Power Supply Keysight E3642A 2021/11/10 | 2022/11/09
Wideband Radio
2 | Communication R&S CMW 500 2021/11/03 | 2022/11/02
Tester
3 MXA Signal Analyzer | Keysight N9020B 2021/11/10 | 2022/11/09
Programmable
4 | Temperature & ETMOA NTH1100-30A | 2021/11/10 | 2022/11/09
Humidity Chamber
Temperature&Humidi
5 |ty Anymetre JR900 2021/11/10 | 2022/11/09
Recorder
6 Integral Antenna SCHWARZBECK | VULB9163 2021/11/10 | 2022/11/09
7 Loop Antenna SCHWARZBECK | FMZB1519B 2021/11/10 | 2022/11/09
8 Horn Antenna SCHWARZBECK | BBHA 9170 2021/11/10 | 2022/11/09
Double Ridged
9 Broadband Horn SCHWARZBECK | BBHA 9120D 2021/11/10 | 2022/11/09
Antenna
10 | Spectrum Analyzer R&S FSV30 2021/11/10 | 2022/11/09
11 | EMI Receiver R&S ESR 2021/11/10 | 2022/11/09
12 | Broadband amplifier SCHWARZBECK | BBV9718 2021/11/10 | 2022/11/09
13 | Broadband amplifier SCHWARZBECK | BBV9721 2021/11/10 | 2022/11/09
14 | Anechoic Chamber ZHONGSHUO FSAC318 2021/07/17 | 2024/07/16
15 | RF Cable Top Precision iLUlSA'Sm'Z 2021/11/10 | 2022/11/09
16 | RF Cable Top Precision iLUlSA'Sm'Z 2021/11/10 | 2022/11/09
17 | RF Cable ZDECL fAT4O'2'92J'6 2021/11/10 | 2022/11/09
1g | Band RejectFilter | 1 scend JS0806-F NA NA
Group
Software Information
Test Item Software Name Manufacturer Version
RSE EZ-EMC EZ-EMC TW-03A2
Congll‘:‘:te‘j JS1120 RF Test System Shenzhen JS tonscend co., Ltd | 2.6.9.0826

Remark: "N/A” denotes no model name, serial no. or calibration specified.
Except * item, all calibration period of equipment list is one yeatr.

“* calibration period of equipment list is three year.
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Output Power (dBm)

512CH 661CH 810CH
PCS1900 1850.2MHz 1880MHz 1909.8MHz
1 Tx Slot 29.76 29.39 29.04
GPRS/EDGE 2 Tx Slot 28.95 27.98 28.32
(GMSK) 3 Tx Slot 26.21 26.16 26.61
4 Tx Slot 25.8 25.00 24.67
1 Tx Slot 25.66 25.22 25.75
EDGE 2 Tx Slot 24.97 24.16 24.83
(8PSK) 3 Tx Slot 22.69 22.36 22.31
4 Tx Slot 21.42 21.24 21.04
Channel / Conducted Conducted
LTE Band / Frequenc RB RB Index Power RB RB Index Power
BW (l\(jIHz) y Size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM
1 0 0 21.92 1 0 0 20.45
18607/1850.7 6 0 0 19.98 5 0 0 19.82
1 0 0 21.94 1 0 0 20.84
2/ 1.4MHz 18900 / 1880 5 0 0 19 86 c 0 0 1966
1 5 0 21.80 1 5 0 20.34
19193/1909.3 6 0 0 20.03 5 0 0 19.92
1 0 0 21.66 1 0 0 20.32
18615/ 1851.5 6 0 0 19.66 5 0 0 19.61
1 0 0 21.75 1 0 0 20.38
2 /| 3MHz 18900 / 1880 5 0 0 1672 c 0 0 1969
1 5 1 21.77 1 5 1 20.33
19185/1908.5 6 0 1 19.97 5 0 1 19.95
1 0 0 21.71 1 0 0 21.46
18625/ 1852.5 6 0 0 20.56 5 0 0 20.54
1 0 0 21.93 1 0 0 21.65
2 /| 5BMHz 18900 / 1880 5 0 0 20.65 c 0 0 20 66
1 5 0 22.26 1 5 0 21.84
19175/1907.5 6 0 3 20.40 5 0 3 20.38
1 0 3 21.20 1 0 3 21.01
18650/ 1855 4 0 0 21.62 5 0 0 21.25
1 0 0 21.70 1 0 0 21.61
2/ 10MHz 18900 / 1880 2 0 0 2159 c 0 0 211
1 5 4 21.45 1 5 4 21.43
19150 /1905 4 2 7 21.38 4 2 7 21.37
1 0 3 21.23 1 0 3 21.28
18675/ 1857.5 6 0 0 21.62 6 0 0 21.73
1 0 0 21.87 1 0 0 21.71
2/ 15MHz 18900 / 1880 5 0 0 5171 5 0 0 2167
1 5 8 21.56 1 5 8 21.55
19125/1902.5 6 0 11 21.31 6 0 11 21.44
1 0 3 21.47 1 0 3 21.31
18700/ 1860 6 0 0 21.61 6 0 0 21.57
1 0 0 21.82 1 0 0 21.68
2/ 20MHz 18900 / 1880 5 0 0 2172 5 0 0 2174
1 5 12 21.26 1 5 12 21.10
1910071900 6 0 15 21.21 6 0 15 21.19
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chanmel | Conducted Conducted

LTEBand/ | oiency | RB | RB | o | Power | RB | RB ||, | Power
BW ) Size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM

26047 / 1850.7 é 8 8 ié:jg é 8 8 ig:gg

25/1.4MHz | 26365 /1880 els 8 8 i;gg é 8 8 13:?12
26683 /1914.3 é g 8 i;:?i é S 8 1322

26055/ 1851.5 é 8 8 f;;i; é 8 8 12:23

25/3MHz | 26365/ 1882.5 é 8 8 i;;gﬁ 51, 8 8 ig:gg
26675/ 1913.5 é g 1 i;:ég é (5) 1 ig:gi

26065 /1852.5 —————¢ oL R 05

25/5MHz | 26365 / 1882.5 els 8 8 §é;§§ é 8 8 iéj%
26665 /1912.5 els g g f;;‘é é g g i;é;

26090 / 1855 411 8 g gg:iz é 8 3 5333

25/ 10MHz | 26365 / 1882.5 411 8 8 igg é 8 8 5(1):%2
26640 /1910 [—————— S Emmen 2011

26115 / 1857.5 els 8 g %S é 8 3 3(1):22

25/ 15MHz | 26365 / 1882.5 els 8 8 ;ﬁg 613 8 8 ﬁjﬁ
26615 /1907.5 [—s—— 2 38;22 S o ;8:22

26140/ 1860 é 8 g ;g;g (13 8 3 3?132

25/ 20MHz | 26365 / 1882.5 é 8 8 ii’; (15 8 8 21122
26590 / 1905 é g ié §8j§§ (15 g ﬁ, ;8:32
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EIRP (dBm)
512CH 661CH 810CH
PCS1900 1850.2MHz 1880MHz 1909.8MHz
1 Tx Slot 32.16 31.79 31.44
GPRS/EDGE 2 Tx Slot 31.35 30.38 30.72
(GMSK) 3 Tx Slot 28.61 28.56 29.01
4 Tx Slot 28.20 27.40 27.07
1 Tx Slot 28.06 27.62 28.15
EDGE 2 Tx Slot 27.37 26.56 27.23
(8PSK) 3 Tx Slot 25.09 24.76 24.71
4 Tx Slot 23.82 23.64 23.44
Channel / EIRP EIRP
LTEBI?/smd / Frequency SRife O?fSet Index (dBm) SRife Ollzjrsl,set Index (dBm)
(MH2) QPSK 16QAM
1 0 0 25.02 1 0 0 23.55
18607/1850.7 6 0 0 23.08 5 0 0 22.92
1 0 0 25.04 1 0 0 23.94
2/ 1.4MHz 18900 / 1880 5 0 0 9296 s 0 0 9276
1 5 0 24.90 1 5 0 23.44
19193/1909.3 6 0 0 23.13 5 0 0 23.02
1 0 0 24.76 1 0 0 23.42
18615/ 1851.5 6 0 0 22.76 5 0 0 22.71
1 0 0 24.85 1 0 0 23.48
2 / 3MHz 18900 / 1880 5 0 0 25 82 : 0 0 2279
1 5 1 24.87 1 5 1 23.43
19185/1908.5 6 0 1 23.07 5 0 1 23.05
1 0 0 24.81 1 0 0 24.56
18625/ 1852.5 6 0 0 23.66 5 0 0 23.64
1 0 0 25.03 1 0 0 24.75
2 /| 5MHz 18900 / 1880 5 0 0 2375 : 0 0 2376
1 5 0 25.36 1 5 0 24.94
19175/1907.5 6 0 3 23.50 5 0 3 23.48
1 0 3 24.30 1 0 3 24.11
18650/ 1855 4 0 0 24.72 5 0 0 24.35
1 0 0 24.80 1 0 0 24.71
2/ 10MHz 18900 / 1880 2 0 0 2469 : 0 0 2431
1 5 4 24.55 1 5 4 24.53
19150 /1905 4 2 7 24.48 4 2 7 24.47
1 0 3 24.33 1 0 3 24.38
18675/ 1857.5 6 0 0 24.72 6 0 0 24.83
1 0 0 24.97 1 0 0 24.81
2/ 15MHz 18900 / 1880 5 0 0 2481 5 0 0 o477
1 5 8 24.66 1 5 8 24.65
19125/1902.5 6 0 11 24.41 6 0 11 24.54
1 0 3 24.57 1 0 3 24.41
18700/ 1860 6 0 0 24.71 6 0 0 24.67
1 0 0 24.92 1 0 0 24.78
2/ 20MHz 18900 / 1880 5 0 0 4.82 5 0 0 2484
1 5 12 24.36 1 5 12 24.20
1910071900 6 0 15 24.31 6 0 15 24.29
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mEBand/ | oty |28 | B8 e | @am) | %8 | R finge | amm
(MHz2) QPSK 10QAM

26047 /1850.7 |———a——¢ e R 2238

25/1.4MHz | 26365 / 1880 é 8 8 ;g:ig é 8 8 ;3:22
26683/1914.3 ———o——3 s 1% 2274

26055/ 18515 ———o0——¢ S omm a 22do

25/3MHz | 26365/1882.5 —c——o—— s T5 T o 1 o 2545
26675 /1913.5 [——+——— =11 2274

26065 /1852.5 [———0——¢ =TT 2347

25/5MHz | 26365/ 18825 —c——o——o T - 5350
26665 /1912.5 é g g 3;‘;25 é g 2 33125

26090/1855 |———o0—— T T 1 Pyee

25/ 10MHz | 26365/ 1882.5 ———0——o S 2382
26640 /1910 [—————— T 2351

26115/ 18575 [———0——¢ =TT 2452

25/ 15MHz | 26365 /1882.5 [———0——¢ T % 2o
26615/1907.5 [—¢ o T 1 237

26140 /1860 |———0—— T T 1 2%

251 20MHz | 26365/ 1882.5 ———0——o S =1 5464
26500 /1905 |———o——te s o 1c 231s
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PCS1900_GPRS

Channel

Frequency
(MHz)

99% Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz)

QPSK QPSK

512

1850.2

0.2468 0.3185

661

1880

0.2491 0.3113

810

1909.8

0.2473 0.3184

Spectrum Plot

661 810

Occupied Bandwidth

246.81 kHz

Transmit Freq Emor
x dB Bandwidth

96 Hz
3185 kHz

1 ABI000080 G Radie
e RugHela

Coniar Frog
T Frea

s

Occupied Bandwidth o 36.4 Occupied Bandwidth o 39.0 dBm
249.07 kHz 247.28 kHz

Transmit Freq Error 761 HE % of OBW Power Transmit Freq Error 628Hz % of OBW Power 3

x dB Bandwidth 311.3 kHz xdB x dB Bandwidth 318.4 kkz xdB 26,00 dB
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PCS1900_EDGE

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK

QPSK

512

1850.2

0.2424

0.3156

661

1880

0.2458

0.3154

810

1909.8

0.2452

0.3065

Spectrum Plot

661

810

Occupied Bandwidth
242.42 kHz
1.505 khz
3156 kHz

Transmit Freq Emor
x dB Bandwidth

1 ABI000080 G Radie
e RugHela

Coniar Frog
T Frea

s

Occupied Bandwidth

245.80 kHz
Transmit Freq Error <335 He
x dB Bandwidth

Occupied Bandwidth

24517 kHz
-1.409 kHz
306.5 kkHz

% of OBW Power
HM54kHz  xdB

Transmit Freq Ermor
x dB Bandwidth

% of OBW Power
xdB

-26.00 dB.

Page 31 of 98




Report No.: FCC022022-05738RF12(b)

LTE Band 2_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

18607 1850.7

1.0946 0.9282

1.266 1.250

18900 1880

1.0962 0.9296

1.262 1.197

19193 1909.3

1.0924 0.9281

1.262 1.202

Spectrum Plot

QPSK-18607

QPSK-18900

QPSK-19193

i Freq. 151700080 GH Radio Bod Hae
Frea s

“Aughoiaz 10
man: 058 Rasia Deviee- BT

SVEW 82 kHz

Occupied Bandwidth Total Power
1.0946 MHz

Transmit Freq Error -4.747 kHz % of OBW Power

x dB Bandwidth 1.266 MHz xdB

i Freq. 1 ABI0O0080 GH Radio fod Hoe
Fraaius  AugHeldx s

Rasia Deviee- BT

SVEW 82 kHz

Occupied Bandwidth Total Power 27.4 dBm

1.0962 MHz

Transmit Freq Eror TO1HZ % of OBW Power  99.00 %
x dB Bandwidth 1262MHz  xdB -26.00 dB

Canier Frag. 1 99900030 Gz Foado Sid Nare
T Fre e AvgHa010
Rt Dasse TS

SVEW 82 kHz

Occupied Bandwidth Total Power 274 dém
1.0924 MHz

Transmit Freq Error 6.565KHz % of OBW Power  90.00 %

x dB Bandwidth 1.262 MHz xdB 26,00 dB

16QAM-18607

16QAM-18900

16QAM-19193

B0 17,20
oniar Frog: 140070050 G Radio 5 Hane
Frea s

“Aughoiaz 10
man: 058 Rasia Deviee- BT

SVEW 82 kHz

Occupied Bandwidth Total Power
928.19 kHz

Transmit Freq Error 04977 kHZ % of OBW Power

x dB Bandwidth 1.250 MHz xdB

s s 7.2
19500050 G Radie S48 Hane

“Aughoiaz 10

an 058 Rasia Deviee- BT

SVEW 82 kHz

Occupied Bandwidth Total Power 27.4 dBm
929.58 kHz

TransmitFreq Emror 95199 kHz % of OBW Power  99.00 %

x dB Bandwidth 149TMHz  xdB -26.00 dB

Ay 1, 22
Canier Frag. 1 99200030 Gz Fadio $2d. Name.
Fruaiu  AgHeld 1018
Rt Dasse TS

SVEW 2 kHi

Occupied Bandwidth Total Power 272dBm
928.06 kHz

Transmit Freq Error -95.24TkHz % of OBW Power  99.00 %

x dB Bandwidth 1.202 MHz xdB 26,00 dB
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LTE Band 2_3MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

18615 1851.5

1.0994 0.9301

1.315 1.226

18900 1880

1.0940 0.9284

1.266 1.233

19185 1908.5

1.0964 0.9289

1.266 1.135

Spectrum Plot

QPSK-18615

QPSK-18900

QPSK-19185

i Freq. 1191000080 G Radio Bad Wane
Frea s

“Aughoiaz 10
man: 8058 Rasia Devise- BTS

SVEW 01 kHz

Occupied Bandwidth Total Power
1.0994 MHz

Transmit Freq Error 635.35 kHZ % of OBW Power

x dB Bandwidth 1315 MHz xdB

Span 3 Hz|
Swoep 4.133 ms|

i Freq. 1 ABI0O0080 GH Radie
Fraaius  AugHeldx s

i 30.00 dBm

SVEW 91 kHz

Occupied Bandwidth Total Power 26.9 dBm
1.0940 MHz

TransmitFreq Emror 63727 kHz % of OBW Power  99.00 %

x dB Bandwidth 1266MHz  xdB -26.00 dB

Rasia Devise- BTS

Span 3 Hz|
Swoep 4.133 ms|

Conier Frag. 1 S09500030 Gz =5
T P AvgHa010
Rt Dassec TS

SVEW 81 kHz

Occupied Bandwidth Total Power 27.4 dBm
1.0964 MHz

TransmitFreqEmor  -620.12kHz % of OBW Power  99.00 %

x dB Bandwidth 1266 MHz  xdB -26.00 dB.

16QAM-18615

“Aughoiaz 10
man: 8058 Rasia Devise- BTS

SVEW 01 kHz

Occupied Bandwidth Total Power
930.08 kHz

Transmit Freq Error -T23.27 kHZ % of OBW Power

x dB Bandwidth 1.226 MHz xdB

175 A g2 202
oniar Frog: 1491090000 Gz Radio 5 Nane
Frea s

Span 3 Hz|
Swoep 4.133 ms|

T
oniar Frog: 193000000 Gz Rade
Fraaius  AugHeldx s

man: 058 Rasia Devise- BTS

SVEW 81 kHz

Occupied Bandwidth Total Power 26.7 dBm
928.35 kHz

Transmit Freq Error T23.13 kHZ % of OBW Power  99.00 %

x dB Bandwidth 1.233 MHz xdB -26.00 dB

Span 3 Hz|
Swoep 4.133 ms|

e
w0 aHE e 55 Nome.
haeia 018
Rt Dassec TS

Span 3 MHz|
SVEW 61 kHz Sweep 4133 ms)
Occupied Bandwidth Total Power 27.0 dBm

928.90 kHz
Transmit Freq Error -T2056KHz % of OBW Power  99.00 %
x dB Bandwidth 1135 MHz xdB 26,00 dB
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LTE Band 2_5MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

18625

1852.5

1.0986

0.9245

1.312

1.152

18900

1880

1.0988

0.9222

1.320

1.146

19175

1907.5

1.0995

0.9261

1.320

1.155

Spectrum Plot

QPSK-18625

QPSK-18900

QPSK-19175

i Freq. 192000080 G
Fralin  AugHeldx
man: 8058 Rasia Devise- BTS

SVEW 01 kHz

Occupied Bandwidth Total Power
1.0986 MHz

Transmit Freq Emor 17120 MHz % of OBW Power

x dB Bandwidth 1312 MHz xdB

Radie S0 Nore

i Freq. 1 ABI0O0080 GH Rade
Fraaius  AugHeldx s
Rasia Devise- BTS

SVEW 81 kHz

Occupied Bandwidth Total Powsr 27.6 dBm
1.0988 MHz

TransmitFreq Emor  -17110MHZ % of OBW Power  89.00%

x dB Bandwidth 1320MHz  xdB -26.00 d8

[contar rea 907500000 Griz—— TECRL SRS s

Rt Dassec TS

SVEW 61 kHz
Occupied Bandwidth Total Power

1.0995 MHz
Transmit Freq Error  -1.7114 MHz % of OBW Power  99.00 %
x dB Bandwidth 1.320 MHz xdB 26,00 dB

16QAM-18625

16QAM-19175

oniar Frog: 1102000000 Gz
Fralin  AugHeldx
man: 8058 Rasia Devise- BTS

SVEW 01 kHz
Occupied Bandwidth Total Power
924.48 kHz

% of QBW Power

Transmit Freq Emor  -1.8041 MHZ
x dB Bandwidth 1452MHz = dB

30 0 25 202
Radie 54 Hane

i
oniar Frog: 193000000 Gz Radio 5 Nane
Fraaius  AugHeldx s
man: 058 Rasia Devise- BTS

SVEW 81 kHz
Occupied Bandwidth Total Power

922.17 kHz
Transmit Freq Error  +1.8046 MHz % of OBW Power  99.00 %
x dB Bandwidth 1146 MHz xdB -26.00 dB

e
Conier Fraq. 1 H7500000 Gz Fadio 528 Name.

Fruai  AgHeld 21018
Rt Dassec TS

SVEW 61 kHz
Occupied Bandwidth Total Power

926.08 kHz
Transmit Freq Error  -1.8038 MHz % of OBW Power  99.00 %
x dB Bandwidth 1155 MHz xdB 26,00 dB
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LTE Band 2_10MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

18650

1855

1.0953

0.9425

1.339

1.380

18900

1880

1.0986

0.9444

1.336

1.186

19150

1905

0.9440

1.296

1.380

1.0973

Spectrum Plot

QPSK-18650

QPSK-18900

QPSK-19150

Occupied Bandwidth

i Froq. 1151000080 Radio Bod Nane
Frea s

e
“Aughoiaz 10
man: 8058 Rasia Devise- BTS

o S, -

LAt W

SVEW 01 kHz

Total Powsr

1.0953 MHz

Transmit Freq Emor
x dB Bandwidth

37801 MHZ % of OBW Power
1330MHz  xdB

i Freq. 1 ABIOO0080 GH Rade
Frea s

“Aughoiaz 10

T

SVEW 81 kHz
Occupied Bandwidth Total Power 27.0 dBm

1.0986 MHz
Transmit Freq Error 37785 MHz
x dB Bandwidth 1336 MHz xdB -26.00 dB

% of OBW Power  99.00 %

Rasia Devise- BTS

Canier Frag. 1 903000030 Gz Radio
T Fre e AvgHa010
Rt Dassec TS

SVEW 81 kHz

Occupied Bandwidth Total Power 272dBm
1.0973 MHz

Transmit Freq Error 3 % of OBW Power  90.00 %

x dB Bandwidth xdB 26,00 dB

16QAM-18650

Occupied Bandwidth

2 0 22 202
oniar Froq 1105000080 Radio 5 Nane
Frea s

e
“Aughoiaz 10
man: 8058 Rasia Devise- BTS

R
(Ll TS —y

SVEW 01 kHz

Total Powsr

942.48 kHz

Transmit Freq Emor
x dB Bandwidth

AET2TMHZ % of OBW Power
1380MHz  xdB

T
Ganiar Frog, 1483000050 bz Rade
Fraaius  AugHeldx s

man: 058 Rasia Devise- BTS

SVEW 91 kHz

Occupied Bandwidth Total Power

944.40 kHz
Transmit Freq Error 38740 MHz
x dB Bandwidth 1186 MHz xdB -26.00 dB

% of OBW Power  99.00 %

e
Canier Frag. 1 903000030 Gz Fadio $2d. Name.
Fruai  AgHeld 1018

Rt Dassec TS

Occupied Bandwidth
943.97 kHz

TransmitFreq Error  -3.8716 MHz % of OBW Power  99.00%

x dB Bandwidth 1.380 MHz xdB 26,00 dB
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Report No.:

FCC022022-05738RF12(b)

LTE Band 2_15MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

18675

1857.5

1.1000

0.9418

1.312

1.401

18900

1880

1.1079

0.9409

1.371

1.177

19125

1902.5

1.0997

0.9369

1.311

1.362

Spectrum Plot

QPSK-18675

QPSK-18900

QPSK-19125

Occupied Bandwidth
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Fralin  AugHeldx

man: 8058 Rasia Devise- BTS
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Transmit Freq Emor
x dB Bandwidth

6.0274 MHZ
1312MHz xdB

% of QBW Power

Rado S0 Nore

Transmit Freq Eror
x dB Bandwidth

Occupied Bandwidth
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SVEW 91 kHz
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60377 MHZ % of OBW Power
137T1MHz  xdB

90.00 %

-26.00 dB
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Total Power 27.9 dBm
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6.0273 MHz
1311MHz  xdB
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-26.00 dB.
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e
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R
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-26.00 dB
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Total Power

936.89 kHz
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% of OBW Power  99.00 %

-26.00 dB.
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LTE Band 2_20MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

18700 1860

1.1030 0.9299

1.316 1.222

18900 1880

1.1046 0.9302

1.329 1.220

19100 1900

1.1016 0.9340

1.315 1.214

Spectrum Plot

QPSK-18700
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Occupied Bandwidth Total Power
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Transmit Freq Emor  -8.1124 MHz % of OBW Power

x dB Bandwidth 1316 MHz xdB
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Occupied Bandwidth Total Power
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Transmit Freq Error  -8.1119 MHz % of OBW Power  99.00 %

x dB Bandwidth 1320 MHz xdB -26.00 dB
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Occupied Bandwidth Total Power 28.4 dBm
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TransmitFreqEmor  -6.1121 MHz % of OBW Power  99.00 %

x dB Bandwidth 13EMHz  xdB -26.00 dB.
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Occupied Bandwidth Total Power 26.0 dBm
930.19 kHz

Transmit Freq Error  -8.2060 MHz % of OBW Power  99.00 %

x dB Bandwidth 1.220 MHz xdB -26.00 dB

16QAM-19100
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n: 008 Rt Dassec TS

SVEW 61 kHz
Occupied Bandwidth Total Power

934.01 kHz
TransmitFreq Error  -6.2051 MHz % of OBW Power  99.00 %
x dB Bandwidth 1.214 Mz xdB 26,00 dB
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LTE Band 25_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

26047 1850.7

1.0911 0.9256

1.277 1.192

26365 1882.5

1.0869 0.9262

1.258 1.206

26683 1914.3

1.0838 0.9237

1.264 1.177

Spectrum Plot

QPSK-26047

QPSK-26365

QPSK-26683
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Occupied Bandwidth Total Power
1.0911 MHz

Transmit Freq Error 4,505 kHz % of OBW Power

x dB Bandwidth 1277 MHz xdB
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Ref 30.00 dBm___

SVEW 82 kHz

Occupied Bandwidth Total Power 25.5 dBm
1.0869 MHz

Transmit Freq Eror ST41KHE % of OBW Power  99.00%

x dB Bandwidth 1256MHz  xdB -26.00 dB
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Occupied Bandwidth Total Power 25.9 dBm
1.0838 MHz

Transmit Freq Error 3255KHz % of OBW Power  90.00 %

x dB Bandwidth 1.264 MHz xdB 26,00 dB

16QAM-26365

16QAM-26683
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Occupied Bandwidth Total Power
925.60 kHz

Transmit Freq Error 93943 kHz % of OBW Power

x dB Bandwidth 1192 MHz xdB
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Rasia Devise- BTS

SVEW 82 kHz

Occupied Bandwidth Total Power 25.6 dBm
926.16 kHz

Transmit Freq Error -94.093 kHZ % of OBW Power  99.00 %

x dB Bandwidth 1.206 MHz xdB -26.00 dB
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Occupied Bandwidth Total Power

923.72 kHz
Transmit Freq Error 93654 KHz % of OBW Power  99.00%
x dB Bandwidth 1477 Mz xdB 26,00 dB
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LTE Band 25_3MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK

16QAM

QPSK

16QAM

26055

1851.5

1.0937

0.9314

1.274

1.305

26365

1882.5

1.0952

0.9307

1.264

1.264

26675

1913.5

1.0948

0.9303

1.277

1.234

Spectrum Plot

QPSK-26055

QPSK-26365

Occupied Bandwidth
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man: 8058 Rasia Devise- BTS

SVEW 01 kHz

Total Powsr
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x dB Bandwidth

£3I6TTKHE % of OBW Power
1274MHz = dB
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Span 3 Hz|
Swoep 4.133 ms|
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Transmit Freq Eror
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n: 058 Rasia Devise- BTS
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Total Powsr 26.0 dBm
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£3T02KHZ % of OBW Power
1264MHz  xdB

90.00 %

-26.00 dB

Span 3 Hz|
Swoep 4.133 ms|

Occupied Bandwidth
1.0948 MHz
63719 kHz
1.217 Mz
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sran: 308

SVEW 81 kHz
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x dB Bandwidth
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1305MHz = dB
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T
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Span 3 Hz|
ep 4.133 ms|

Occupied Bandwidth
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Sweep 4133 ms)

26.2 dBm

29.00%

-26.00 dB.
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No.: FCC022022-05738RF12(b)

LTE Band 25_5MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK

16QAM

QPSK

16QAM

26065

1852.5

1.0996

0.9217

1.316

1.137

26365

1882.5

1.0992

0.9215

1.318

1.137

26665

1912.5

1.1012

0.9346

1.283

1.163

Spectrum Plot

QPSK-26065

QPSK-26665

i Freq. 192000080 G
Fralin  AugHeldx
man: 8058 Rasia Devise- BTS

SVEW 01 kHz
Occupied Bandwidth Total Power
1.0996 MHz
A.7112 MHz % of OBW Power
1316 MHz xdB

Transmit Freq Emor
x dB Bandwidth

Radio S0 Nore

QPSK-26365

i Freq. 1 AR2000080 GH Radie
Fraaius  AugHeldx
n: 058 Rasia Devise- BTS

i 30.00 dBm__

SVEW 81 kHz
Occupied Bandwidth Total Power 26.5 dBm

1.0992 MHz
A.7110 MHz % of OBW Power  99.00 %
1318 MHz xdB -26.00 dB

Transmit Freq Eror
x dB Bandwidth

Foado Sed Hone
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Total Power 27.2 dBm

Transmit Freq Ermor 8 % of OBW Power  99.00 %
x dB Bandwidth xdB -26.00 dB.
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-1.8040 MHz % of OBW Power
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Transmit Freq Emor
x dB Bandwidth
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oniar Froq 1082000000 Gz Radio 5 Nane
Freahus | AvgHeia
Rasia Devise- BTS

SVEW 81 kHz
Occupied Bandwidth Total Power 26.0 dBm

921.50 kHz
18044 MHz % of OBW Power  99.00 %
1437 MHz xdB -26.00 dB

Transmit Freq Eror
x dB Bandwidth

A 3 2
Canier Fraq. 11280000 Gz Fadio $2d. Name.
Fruaiu  AgHeld 1018

Rt Dassec TS

SVEW 81 kHz

Occupied Bandwidth Total Power 27.3dBm
934.60 kHz

TransmitFreqEmor 17948 MHz % of OBW Power  99.00 %

x dB Bandwidth 1163MHz  xdB -26.00 dB.
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Report No.: FCC022022-05738RF12(b)

LTE Band 25_10MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

26090

1855

1.0980

0.9370

1.326

1.197

26365

1882.5

1.0969

0.9377

1.309

1.197

26640

1910

1.0976

0.9393

1.314

1.187

Spectrum Plot

QPSK-26090

QPSK-26365

QPSK-26640

i Freq. 1159000080 G Radio fod Hore
Fralin  AugHeldx
man: 8058 Rasia Devise- BTS

SVEW 01 kHz

Occupied Bandwidth Total Power
1.0980 MHz

Transmit Freq Emor  -3.7790 MHz % of OBW Power

x dB Bandwidth 1.326 MHz xdB

i Freq. 1 AR2000080 GH Radio Bod Hoe
Frea s

“Aughoiaz 10

n: 058 Rasia Devise- BTS

SVEW 91 kHz

Occupied Bandwidth Total Power 26.3 dBm

1.0969 MHz
Transmit Freq Emor 37787 MKz

% of OBW Power  99.00 %
x dB Bandwidth 1300MHz  xdB -26.00 dB
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2 SVEW 81 kHz

Occupied Bandwidth Total Power 265 dBm
1.0976 MHz

TransmitFreqEmor  -3.7785MHz % of OBW Power  99.00 %

x dB Bandwidth 134MHz  xdB -26.00 dB.
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Occupied Bandwidth Total Power
937.01 kHz

Transmit Freq Emor  -3.8730 MHz % of OBW Power

x dB Bandwidth 1497 MHz xdB

117 9 38,20
oniar Froq 1082000000 Gz Radio 5 Hane
Frea s

“Aughoiaz 10

Rasia Devise- BTS

Occupied Bandwidth Total Power 27.8 dBm

937.73 kHz
Transmit Freq Emor 38740 MKz

% of OBW Power  99.00 %
x dB Bandwidth 149TMHz  xdB -26.00 dB

(e
Canier Frag. 1 §10000030 Gz Fadio 538 Nane.
Fruai  AgHeld 1018
Rt Dassec TS

Occupied Bandwidth Total Power 27.8 dBm
939.26 kHz

TransmitFreq Error  -3.8730 MHz % of OBW Power  99.00 %

x dB Bandwidth 1187 Mz xdB 26,00 dB
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LTE Band 25_15MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

26115

1857.5

1.0993

0.9330

1.282

1.150

26365

1882.5

1.0956

0.9325

1.318

1.161

26615

1907.5

1.0992

0.9336

1.321

1.164

Spectrum Plot

QPSK-26115

QPSK-26365

QPSK-26615

i Freq. 197000080 G Radio Bod Hane
Fralin  AugHeldx
man: 8058 Rasia Devise- BTS

P Vo

SVEW 01 kHz

Occupied Bandwidth Total Power
1.0993 MHz

Transmit Freq Emor  -6.0275 MHz % of OBW Power

x dB Bandwidth 1.282 MHz

i Freq. 1 AR2000080 GH Radio Bod Hore
Frea s

“Aughoiaz 10
n: 058 Rasia Devise- BTS

Occupied Bandwidth Total Power 27.4 dBm
1.0956 MHz

TransmitFreq Emror 60204 MHz % of OBW Power  99.00 %

x dB Bandwidth 1318MHz  xdB -26.00 dB

[contar reat 207500000 Gz — TEC O R
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R LN

SVEW 61 kHz

Occupied Bandwidth Total Power 272dBm
1.0992 MHz

TransmitFreq Error  6.0278 MHz % of OBW Power  99.00 %

x dB Bandwidth 1.321 Mz xdB 26,00 dB
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16QAM-26365
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it 9 38 50
oniar Frog. 1497000050 G Radio 5 Hane
Frea s
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Occupied Bandwidth
933.03 kHz

Transmit Freq Emor  -6.1243 MHz % of OBW Power

x dB Bandwidth 1150 MHz xdB
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s

R T

SVEW 81 kHz

Occupied Bandwidth Total Power 27.0 dBm
932.49 kHz

Transmit Freq Error  -6.1246 MHz % of OBW Power  99.00 %

x dB Bandwidth 1161 MHz xdB -26.00 dB

b 3 202
Conier Fraq. 1 H7500000 Gz Fado $2d. Name.
Fruai  AgHeld 21018

Rt Dassec TS

T P e b 00

SVEW 81 kHz

Occupied Bandwidth Total Power 272 dBm
933.61 kHz

TransmitFreq Emor  -6.1227 MHz % of OBW Power  99.00 %

x dB Bandwidth 1164 MHz  xdB -26.00 dB.
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Report No.: FCC022022-05738RF12(b)

LTE Band 25_20MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

26140

1860

1.1028

0.9263

1.291

1.143

26365

1882.5

1.1032

0.9255

1.304

1.139

26590

1905

1.1034

0.9282

1.314

1.142

Spectrum Plot
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QPSK-26590
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man: 8058 Rasia Devise- BTS

f 30.00 dBm
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1.1028 MHz

Transmit Freq Eror  -8.1130 MHz. % of OBW Power

x dB Bandwidth 1291 MHz xdB
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Fraaius  AugHeldx
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f 30.00 dBm

Occupied Bandwidth Total Power 27.2 dBm
1.1032 MHz

TransmitFreq Emror 84126 MHZ % of OBW Power  99.00 %

x dB Bandwidth 1304MHz  xdB -26.00 dB
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SVEW 81 kHz

Occupied Bandwidth Total Power 272dBm
1.1034 MHz

TransmitFreq Error  -6.1121 MHz % of OBW Power  99.00 %

x dB Bandwidth 1.314 MHz xdB 26,00 dB
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it 35
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e
“Aughoiaz 10
Rasia Devise- BTS
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Occupied Bandwidth Total Power 27.0 dBm
926.34 kHz

Transmit Freq Emor  -8.2054 MHz % of OBW Power

x dB Bandwidth 1143 MHz xdB
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LS Y e
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925.49 kHz
Transmit Freq Error  -8.2053 MHz % of OBW Power  99.00 %
x dB Bandwidth 1139 MHz xdB -26.00 dB
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oniar Froq 1082000000 Gz Radio 5 Hane
Frea s

man: 058 Rasia Devise- BTS

e 3 20z
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Rt Dassec TS

o

SVEW 81 kHz

Occupied Bandwidth Total Power 27.4 dBm
928.21 kHz

TransmitFreqEmor  -6.2049 MHz % of OBW Power  99.00 %

x dB Bandwidth 142 MKz xdB -26.00 dB.
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APPENDIX C - CONDUCTED SPURIOUS EMISSIONS
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PCS1900_GPRS_CH661 Spectrum Plot
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LTE Band 2_1.4MHz_CH18900 Spectrum Plot
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LTE Band 25_1.4MHz_CH26365 Spectrum Plot
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was 20dB
lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result came
out very similar.
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APPENDIX E - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MHZ)
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Test Mode : [PCS1900_TX CH661_GPRS
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Vertical i
o o Horizontal
n n
n n
o o
a0 a0
.l .l
n an
a0 a0
50 50
F R - . 3
" i i ME : * ’
) )
™ 0
B0 1200 22400 WIG0 41800 SIS00 61200 7000 80500 T000.00 MHz B T T T T 000D Mz
Reading Cored  Measure- " Reading Corred  Measure-
Mo. Mk Frem.  Level Factor ment  Limit  Margin Mo, Mk, Freq.  Level Factor mert  Limit  Mangin
Mo dBm dB dBm dBm dB Detector  Comment e dBm dB dBm’ dBm’ o8 Deector  Comment
1 §1340 6519 285 -68.04 1300 -5504 pesk 1 53765 7530 045 7485 1300 185 pesk
2 147855 6535 880 7525 1300 6225 peak 3 196840 5736 673 7415 1300 6115 peak
3 305205 7038 258 7204 1500 5904 peak 3 447585 BOB7 244 7211 1300 5901 peak
4 643040 B85l 145 6136 1500 5438 peak T 5o8420 6904 012 -68.92 1300 5592  peak
5 755360 6603 224 -63.85 1300 5085 pesk 5 791450 6585 237 -63.48 1300 5048 peak
6+ 417065 6678 408 6273 1300 4373 peak 6 908305 8610 371 6238 1300 4938 peak
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Test Mode : [LTE Band 2_TX CH18900_5MHz ‘ ITeSt Mode : |LTE Band 2_TX CH18900_5MHz

o Vertical o Horizontal

x 2

1 w

o o

-0 -0

20 .l

a0 ,:m

a -

=0 5

&l £ &0

|k 3 & A x F] £ F L
- H -l k H

04 =

B N T R T N TR ST TR ] TR0 e B T T X R R T Ty 00000 e

Reading Corred  Weawre- - Reeding Cored  Weawure-
Mo Mk, Freq.  Level Factor ment  Limit Margin No. Mk Freq.  Lewel Factor memt  Limit  Margin
iz dBm dB dBm dBm dB Datector  Comment THe dBm df’ dBm’ dBm dB Detector  Comment

53280 -65.64 -284 6856 1300 -5558  pesk
1754985 -66.72 -838 7511 1300 6211 pesk
4693520 -B8.85 -032  -B317 1300 5617 pesk
B43525 -88.20 116 -B7.04 1300 5404  pesk
778810 -66.05 245 6360 1300 -5060 pesk

* §45285 -66.00 346 6254 1300 4854  pesk

61.040 1672 042 7714 4300 -6414  pesk
168225 -B3.59 1090 74,43 1300 6149  pesk
473290 -6802  -227  .70.28 41300 5729 peak
618275 -68.70 060 -6810 1300 -5510  pesk
540,570 6737 087 5640 -1300 -5340 peak

* 894 755 -67.25 365 6360 1300 5060 pesk

@ wf & w| f =

o wf =] wl wf =

Test Mode : |LTE Band 2_TX CH18900_20MHz | |Test Mode : [LTE Band 2_TX CH18900_20MHz

300 dim 00 dbm
= El
w I
d 0
e Rl
= E
e ]
e a0
s 50
- 1 H & - & %
|k . 3 . s 3

] H 1 i
o0 w| %
50, 0

N0 12708 22400 32L00 4800 SIS00  GIZ0D 0400 SOG.DD 000,00 MHz B S P X Ty T Ty G50 MHe
Reading  Comed  Measure-
Reading Correct  Measure-
Mo. Mk, Freg Level Factor ment Limit  Margin Mo, Mk Frey Levelg Factor ment Limit  Margin
e TBm CE] GBm GBm 48 Oatestor Coment T o 5 o o e

1 52,310 -B5.74 -290 -BBE4 1300 5564 pesk
2 173560 -B6 61 -G48 -7A08 4300 6209 pesk
3 272,500 -B9.90 -583 7573 1300 -B273 pesk
4 465,530 -BE.ET -232 8919 4300 5619 pesk
5
6

1 532680 7706 03s 7668 1300 -6368 peak
2 211.390 -B8.54 £79 7533 1300 -BR33 pesk
3 459225 -6814 276 .70.80 1300 5780 pesk
4 640800 -67.79 130 6648 1300 5349  peak
5
1

BE5.260 -B7.59 119 6640 4300 5340 pesk
* 852075 -6574 357 6217 300 4817 pesk

812750 -66.59 264 -B3.95 -1300 -5095  peak
* 812700 -65.33 372 6161 1300 4861  peak
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Test Mode : [LTE Band 25_TX CH26365_1.4MHz ‘ ITeSt Mode : |LTE Band 25_TX CH26365_1.4MHz

Vertical Horizontal
Mo dom 00 dom
o )
" 0
o o
10 10
E k]
a0 Y
40 40
50 50
" : 4 - : :
PR : ] 4 B . . 2 3
0 0
0 204
RN 1z 22400 JIO0 IS0 SIS00 G200 0500 GUGD0 1000.00 MHE 000 1D 22400 JIOD 41800 SISON G200 VUS.00  WOG.D0 1000.00 Mz
MNo. Mk Freq Rf::gg CFD;.;ES M;ZS.‘—:{& Limit M argin Mo. Mk Freq le:\‘r’ér\g CFD;LIEDE: M?nz?nre Limit  Margin
Mre dbm ap dom dBm aB Dascor | Comment hiH: dBm dB dBm dBim EE Detector  Comment.

52785 7679 030 7643 1300 -63439 peak
139125 6459 1097 7556 1300 6256  peak
211875 6737 -6.74 741 1300 6141 peak

51340 £B572 -285  -BBST 300 5557 pesk !
2
3
4 417 030 6583 -283 7176 1300 5876 peak
5
6

1

2 146340 6445 893 438 1300 6138 peak
3 374350 -71.04 -344 7448 1300 6148 pesk
4 543615 6743 -0494 6543 1300 -5543  pesk
a5
1

631.885 -67.27 089 6638 1300 -5338 peak
*  TEIATO 6520 236 6284 1300 4884 peak

768 655 6755 235 6520 300 5220 pesk
* 812700 6714 406 6308 1300 -5008 pesk

Test Mode : |LTE Band 25_TX CH26365_5MHz | [Test Mode : [LTE Band 25_TX CH26365_5MHz

N0 dem 0o dom
= 20
o w0
o n
-0 -10
o 20
a0 a0
- -a0
o ol
il
' ! ik - . 5 &
E § E 3 x
% i : *
o a0
™ 0
WG 1Z00 7200 G0 41600 S5O0 G200 70900 60600 00000 MHe o e
Reading  Corredt  Measure-
Reading  Corredt  Measure-
Mo Mk Freq.  Level  Factor  ment  Limit  Margin Mo. Mk, Freq.  Lewel  Factor  ment  Limit  Margin
MiHe dBm dB dBm dBm dB Datector  Comment

e dBm a8 FE) FE) G Dateotor  Comment

51.825 -BEA3 -287  -B9.00 4300 5600 pesk
155,525 -6553 941 7464 1300 B164  peak
445 645 -63.34 20 7135 1300 5835 pesk

! T 3550 7031 517 7548 1300 6245 pedk
2 T TE2e0s 478 0G5 7EE 1300 B269  peak
3 T 4@ B9AI Zan TnTE AA0n ETE peak
T a0 805 115 w690 1300 %500 peak L= ey
5 B
5 5

853045 BT 358 6363 1300 5063 pesk
* graran -BE.04 385 -B219 1300 4919  pesk

764775 -66.21 224 63482 300 5082 pesk
* 947135 -B4 67 380 -B0ET 300 4787 pesk
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Test Mode : |LTE Band 25_TX CH26365 20MHz ‘ |Test Mode : [LTE Band 25_TX CH26365_ 20MHz

Mo dim 00 dim
20 0
w w
o o
10 10
-0 kel
a a0
40 a0
a0 50
&0 60
5 & g

1 3 L . i X
Y : F E 2 2 *
" w *
50 a0
0000 12700 2.0 .o 419.00 %00 E1zon .00 BUG. 00 1000.00° MHz 0000 127.00 224.00 =10 A1g.00 515.00 Fzon 709.00 B06. 00 100000 MHz

Reading Corredt M easurs- Reading Corred M easire-
Mo, Mk Freq.  Level  Factor  ment  Limit  Marmin Mo. Mk Freq. Lewel  Factor  ment  Limit  Margin
Mk 4Bm dB dBm dBm dB Daector  Comment M dBm 4B EEL EEL EE) Datector  Comment

50,855 -65.09 -283 6782 1300 5482 pesk 39.700 6821 908 7729 1300 6429  peak
150765  -6321 883 7314 1300 5014 pesk 156525 6484 02 7566 1300 6286 peak
493880 -68.03 170 -B9.73 1300 5673 pesk 206540 BT AT £538 7446 1300 B146  peak

1 1
2 2
3 3
&4 BE68.260 -BEE3 119 -B7.44 1300 -5444 pesk 4 466 870 BT AT 183 6970 1300 5670 peak
s 5
L] 6

726,460 -BT.02 167 -BS.35 1300 5235  pesk 81355 67459 105 6654 1300 5354  peak
* BE87.480 -BE.70 392 -B278 1300 4978 pesk * 754105 K 225 5436 1300 5136 peak
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APPENDIX F - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MHZ)
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Test Mode : |PCS1900 TX CH661 GPRS

| [Test Mode : |PCS1900_TX CH661_GPRS

Vertical Horizontal

W00 dBm 300 dBm

) a

w0 10

o o

Bl -0

E E]

30 20

“ ) “ ,

50 50 *

R 0

-1 -

40 -

0 50,

100000 120000 180000 GDIOD 1000 MO0 20000 0000 250000 0000 Mz 1000000 120080 MAUGOD  1G0OD0 190000 ZD0G.00  ZA00.00 240000 260000 000,00 WHz
NoMe P el fax men  Unil Mayn R L .

e dim - m  Bm B Ddetor Comment T 3o I ®m @m @ Dawwr  Comen
10 w0 3430 A103 453 900 3230 pesk To WBOW  5T7 BT 474 1300 344 pesk
Test Mode : |[PCS1900_TX CH661_GPRS ‘ |Test Mode : [PCS1900_TX CH661 GPRS
Vertical Horizontal

W0 dim N0 dim

" El

0 n

0 ]

-0 -0

PR u—%

a0 A

a0 40

50 Al

@ %

0 i

o a0

40, o

3000.000 450000 F000.00 T500.00 000,00 1050000 1200000 1350000 15000.00 16000.00 MHz 3000000 4500.00 500000 T500.00 00000 1050000 1200000 1350000 15000000 THODU. DU MHz

g = S roeremar oo W dem 3 Bm dm 49 Daetr  Coment

T wTon  Bd 545 68 1300 388 pe 1+ Tsrs00 1389 862 223 1300 93 pesk
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Test Mode : |PCS1900 TX CH661 GPRS

| [Test Mode : |PCS1900_TX CH661_GPRS

Vertical

a0 dim

20

10

1]

-10

-0

a0

-40

k

50

K0

a0

-

50,

16000, DOU 1895000 1970000 20550.00  21400.00 22250000 ZII00.00  23950.00  24000.000 26500.00 MHz

W0 dim

Horizontal

2 8 8 & B =

& B

16000000 1695000 1970000 2055000 ZI4DD.00  ZZZSUOD Z3I00.00  Z3ES0.00 2450000

26500,

Reading Corred  Measure-

Reading Corred  Measure-

Mo, ME.  Freg Level Factar ment Limit ~ Margin Moo Mk Freq.  Level Factar ment Limit  Margin
MHe dBm dB dBm dém [E] Detector  Comment ke dBm 48 dBm dBm L Detector  Comment
1+ 25815750 6544 1900 4644 1300 -3344  pesk 1% 25833000 -BSA3 1887 4B26 1300 3326 pesk

Test Mode : [LTE Band 2_TX CH18900_1.4MHz

| [Test Mode : |LTE Band 2_TX CH18900_1.4MHz

Vertical Horizontal
MO dim M0 dim
20 o
i i
] o
g a0
e E]
-3 k]
“0 “ b
1
50 B 0
40 40
T -
0 0
90,1 <90,
000000 120000 TAUGO0 160000 160000 00000 ZDN0D 240000 260000 300000 Mz 1000000 120000 140000 16000 WOD.0D 00000 ZODD0 240000 250000 0000 MHz
Reading Corred  Measure- . . Reading Correct M egsure- .
Mo. Mk, Freq.  Level  Factor ment  Limit  Mangin Mo Mk Freq.  Level Factor ment  Limit  Mamin
M- dBm dB dBm dBm B Detector  Comment Mk dBm d8 dBm dBm B Daector  Comment
1+ 2278000 3850 1188 4836 1500 3936 peak 1* 1611.000 -2285 1437 G722 1300 2422 pesk
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Test Mode : |LTE Band 2_TX CH18900_1.4MHz ‘ ‘Test Mode : [LTE Band 2_TX CH18900_1.4MHz

Vertical Horizontal

M0 dém mo  dim

o 2

i 0

o i

0 a0

E 20

0 1l

40 % a4

50 S50

il il

E B

0 "

an 0,

000.000 4500.00 000,00 T500.00 S000.00 10500.00  12000.00  13500.00 1500000 1800000 MHz 3000000 4500.00 000,00 50000 000,00 1050000 1200000  13500.00 15000.00 1HD00. 00 MHz

Reading  Corred  Measure- ; ) Reading Cared  Measure-
MO.MEk. Freq.  Level Factor  ment  Limit  Magin Mo.Mk. Frem.  Level  Factor  ment  Limit  Margin
iz dBm b dem dim d8  Detector  Comment [ dBm [ dBm dBm dB Datector  Comment

1* 3757.500 -3080  -GB45  -39.35 1300 -2635  pesk 1+ 3757500 3200  -BEZ 40062 1300 2762 pesk

Test Mode : [LTE Band 2_TX CH18900_1.4MHz

| [Test Mode : |LTE Band 2_TX CH18900_1.4MHz

Horizontal

Vertical

M0 dEm

M0 dbm
a kL
10

0
1]

n
=10 0
2 Rl
A0 an
-0 a0
40 } 50
& 50
m ]
- -
<40, 30

TGI000001GES000 1370000 2055000 Z1400.00

2000 D00 2395000 2460000

16000.000 1685000 15700.00  20550.00  Z1400.00

5000 000N 2395000 Z4600.00 Z6500.00 MHz

Mo. k.

Reading  Corred Measure-

Reading Corred  Measure-

Freq.  Level  Factor  mert  Limit  Margin Mo. Mk, Freq. Level Factor ment  Limit  Margin
ik dbm dB dBm dBm ] Datector  Comment M- dBm 4B dBm dBm dB Datector  Comment
1 21459500 6280 1564 4726 1300 26 pesk 1% 20383500 -B411 1476 3335 1300 -3635 pesk
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Test Mode : |LTE Band 2_TX CH18900_ 5MHz

| [Test Mode : |LTE Band 2_TX CH18900_5MHz

Vertical Horizontal

W dbm W0 dbm

a £l

w 1w

o ]

- -0

A 2

Bl 1

-0 -0

&0 &0

Bl -m

- a0

90 90

1000.000 1200.00 140000 160000 180000 2000.00 220000 2400.00  2600.00 3000.00 MHz 1000000 120000 140000 1600.00  1800.00  2000.00 @ Z200.00 240000  2600.00

0000 MHx

Reading Corredt M essure-
Mo. Mk, Freq. Level Factor ment  Limit  Margin

Reading  Correct M essure-
Mo, Mk Freq.  Level  Factor  mert  Limit  Margin

e dBm dB dBm dBm dBl Datector  Comment

hiHe dBm dB dBm dBm dB Detector  Comment

1% MWETO00 TS 4277 4452 43000 352 pesk

1% 2300000 -3403 4232 4635 1300 -3335 peak

Test Mode : [LTE Band 2_TX CH18900_5MHz

| [Test Mode : |LTE Band 2_TX CH18900_5MHz

Vertical Horizontal

mnn  dem Mo dim
20 kL

1m0 m

] n

<10 -10

20 -

a0 -an =|(
-40 * -40

50 50

£0 0

.m -m

N a0

50, -0,

000000 #0000 GOOO.N0  FEOO.0  SOOD.OD 1050000 1200000 13500.00  15000.00

TE0U0. 00 MHz 000000 ASUDO0  GOOOAD  7SDO.00  SUOD.OD  10S00.00 1200008 13500.00  15000.00

Reading Corredt  Measure- j .
Mo Mk Freq.  Level  Factor  ment  Limit  Margin

TH000.00 MHz

Reading Corred  Measure-
Mo. Mk. Freyq. Level Factor ment  Limit  Margin

MHe dBm dB dém dém dBl Datector  Comment

MHe dBm dB dBm dBm da Datector  Comment

1* 53742500 2884 -BS0 3734 1500 2434 peak

1% 3742500 2483 867 3350 1300 2050 peak
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Test Mode : |LTE Band 2_TX CH18900_ 5MHz ‘ |Test Mode : [LTE Band 2_TX CH18900_ 5MHz

Vertical Horizontal
W0 b Wy dEm
0 2
10 I
] ]
10 -0
20 -2
3 e
-40 -4
y 1
40 ® 0 ®
0 0
- -
a0 0
40 0,
16000.000TBE50.00  15700.00  20550.00  21400.00 225000 2310000 23950.00 2400000 26500.00 MHz 1B000.00016950.00 1970000 2055000 240000 2225000 ZIM00.00  23950.00  24600.00 26500.00 MHz
Reading Corred  Measure- . Reading Correct  Messure-
Mo. Mk Freq. Level  Factor ment  Limit  Margin No. Mk Freq. Level Factor ment  Limit  Margin
(L] dbm dB dBm dBm dB Detector  Comment e dbm dB dBm dBm d Datector  Comment
1% 22411500 8376 1641 4785 1300 3485 peak 1% 22713250 B304 1641 4663 1300 -3363  peak

Test Mode : [LTE Band 2_TX CH18900_20MHz ‘ |Test Mode : |[LTE Band 2_TX CH18900_20MHz

Vertical Horizontal
N0 dim W0 dim
L 2
10 n
] ]
10 Rl
-0 -
a0 E"
40 40
;|( *
0 0
50 £
m -m
m a0
50, a0,
1000000 120000 140000 160000 160000 00000 20000  A00.00 260000 300000 MHz 00000 120000 140000 1G0O00 160000 200000 20000 240000 260000 00000 MHz
Reading  Corred  Measure- . . Reading Cored  Measure- .
Moo Mk Freq.  Level  Factor  mert  Limit  Margin Wo.Mk.  Freq.  Level Factor mert  Limit  Margin
[ dbm dB dBm dBm df Datector  Comment [ dbm dB dBm dBm dB Datector  Comment
1* 2050000  -3094 4280 4374 1300 3074 peak 1* 1683000 -2583 1448 4042 4300 272 pesk
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Test Mode : |LTE Band 2_TX CH18900_20MHz

| [Test Mode : |LTE Band 2_TX CH18900_20MHz

Vertical

M0 dBm

-

0

o

10

.

-

ok

50

£

-

E 1

0,

ID00.00D 4500.80 GOD0.00 T500.00 F000.00 10500.00  12000.00  13S00.00 15000000 19000.00 MHz

Reading Corred M eacure-

Mo.Mk.  Freq. Level Factor mert  Limit  Margin
hiHe dbm dB dBm dBm df Detector  Comment
1% G757500  -30.88 -B45 3933 4500 2633 pesk

Horizontal

W0 dim

20

0

]

-0

20

ET N

®

-0

50

40

E

a0

a0,

000000 450000 GOUGUD  FS0D00  S000OD  0SO00D  1ZD0000 1350000 1S00000 U000 00 MRz

Reading Corred  Measure-
Mo Mk Freq.  Level  Factor  mert  Limit  Margin
hiHe dBm a8 dBm dBm 98 Detestor  Comment

1% 3742800 2670 -BGF  -3837 1300 2237 pesk

Test Mode : [LTE Band 2_TX CH18900_20MHz

| [Test Mode : |LTE Band 2_TX CH18900_20MHz

Vertical

M0 dbm

=

¥ B &8 & B &
2

16000.00018850.00  19700.00 2055000  Z1400.00 2225000 Z3100.00  23950.00  24800.00

2650000 MHz

Horizontal

M0 dBm

2

& 8 2 &8 & & B

16000.00016950.00 1970000 20550.00  ZIADODO  ZZZSDOD  Z3I00.00 235000 2400000 26500.00 MHz

Reading Corred  Measure-

Mo. Mk, Freq.  Lewel Factor ment  Limit hargin

Reading Correct  Measure-

Mo.Mk.  Freq.  Level  Factor ment  Limit  Mangin
e B ] @®m  dBm 48 Detetr Corment W TEm ] ®m @m 48 Dddestor  Comment
1% 18738250 6370 1453 4847 300 3817 peak 1% 25594730 -B574 1884 4680 1300 -3380  pesk
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Test Mode : |LTE Band 25 _TX CH26365_1.4MHz

| [Test Mode : |LTE Band 25_TX CH26365_1.4MHz

Vertical

M0 dbm

0

10

o

10

20

a0

40

1

50 X
0

-

B0

90,

1000000 1200.00 1400.00 1600.00 1600.00 2000.00 2200.00 400,00 260000 F000.00 MHz

Reading Corred  Messure-
Mo. Mk. Freq. Level Factor ment  Limit Margin
M dBm dB dbm dbm dB Daector  Comment

14 2530000 3671 1085 4756 1300 3455 peak

Horizontal

WO dim

£

i

o

a0

El

a0

40

1

a0 X

0

E

a0

0

00000 120000 140000 TEODO 100000 ZOU0UO  ZOOD 24000 260000 E T

Reading Corredt  Measure-
Wo.Mk.  Frem. Level Factor mert  Limit  Margin
[ 3m ] & ®m 48 Daedor Comment

1* 1453000 23400 1454 4354 300 3554 pesk

Test Mode : [LTE Band 25_TX CH26365_1.4MHz

| [Test Mode : |LTE Band 25_TX CH26365_1.4MHz

Vertical Horizontal

W0 dbm W dim

20 20

10 0

0 0

a0 -

-20 20

- 1 1 ;ﬂ

L

40 -4

50 k)l

60 60

el -

-0 a0

B a0,

J000.000 450000 GODG.OD  7SDOOD  90OD.OD  10SO0.0D  12000.08  13500.00 1500000 16000.00 MHz 000000 450000 GODO.OD 70000  S0UDGD 100000 1200000 1350000 1500000 16000.00 MHz
Reading  Corred  Measure- Reading Comred Measure-
Mo Wk, Freg.  Level  Factor  ment  Limit  Mamin Mo Mk Freq.  Lewel Factor  ment  Limit  Marin
e dBm dB dBm dBm d8 Detector  Comment Mk dBm dB dbim dbim dB Detector  Comment

1* 3765000 -2629 542 3471 1300 M1 pesk 1 %  37E5.000 -M38 859 2987 1300 -1B87  peak
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Test Mode : |LTE Band 25 _TX CH26365_1.4MHz

| [Test Mode : |LTE Band 25_TX CH26365_1.4MHz

Vertical

M0 dbm

»

m

1]

10

.

-

-0

i

50

.

-

-

50

16000.000 16950.00 1570000 2055000  Z1400.00 2225000 2300000 23950.00  24600.00 2650000 MHz

Reading Corred  Measure-
Mo, Mk, Freq.  Level Factar ment Limit  Margin

MHe dBm dB dim dBm dBl Datector  Comment

1% MEAE000 G454 1815 4638 1300 3339 pesk

0.0

2 8 8 5 B 2

dim

Horizontal

& 8

o=

16000.00018850.00 1970000 2055000  21400.00  22250.00  ZIIOO.00  Z3950.00  24800.00

Reading Correct  Messure-
No. Mk Freq. Level Factor ment  Limit  Mamin
hike dBm dB dBm dbm L] Detector  Comment
1% 20371500 238 1475 4764 1300 -3464 peak

Test Mode : [LTE Band 25_TX CH26365_5MHz

Vertical

M0 dim
a1l
0
]
<10
A
a0
-40

1
50 £
gl
l
E
40,

1000000 1200000 1400 00 160000 800,00 2000.00 220000 2400,00 2600.00 3000.00 MHz

Reading  Correct  Messure-
Mo. Mk Freq.  Level Factor ment  Limit  Margin

MH dBm L dBm dBm a8 Datector  Corment

1+ 2367000 -3629 1148 4777 4300 3477 peak

| [Test Mode : |LTE Band 25_TX CH26365_5MHz

Horizontal

W00 dim

0

10

]

-

2

E

-4

. X
R

il

-

40

1000000 120000 1400.00 160000 w0000 2000.00 2200.00 240000 260000 300000 MHz

Reading Corred  Mesasure-
Mo, Mk Freg Level Factor  mert Limit  Margin
3 dBm 4B dBm dBm dB Dasctor  Corment

1+ 2663000 -3569 1107 4676 1300 3376 peak
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Test Mode : |LTE Band 25 _TX CH26365 5MHz

| [Test Mode : |LTE Band 25_TX CH26365_5MHz

Vertical
30 dEm
k)
n
n
-10
0
<30
1
a0 X
50
40
-m
-0
90,
000,000 AS00.00 000,00 T500.00 9000.00 1050000 1200000 1350000 1500000 1600000 MH 2
Reading Corred Measure- .
Mo.Mk.  Freq. Level Factor ment  Limit  Mangin
ke dBm dB dbm dbm d Daector  Comment
1% 3757500 2364 845 3709 1300 2409 pesk

Horizontal
o dim
El
n
o
-10
kL
-40
450
50
-1
a0
-40.
3000.000 4500000  GDOCOD  TSOO.O0  S000.00  10S00.00 1200000 1350000 15000.00 T6000.00 MHz
Reading Corred  Measure- j .
Mo. Mk, Freq. Level Factor ment  Limit  Margin
[ d4Bm 8 d®m  dom  dB  Dawwr Comment
1% 3757500 2433 -BB2 3285 1300 19895 peak

Test Mode : [LTE Band 25_TX CH26365_5MHz

Vertical

N0 dém

£ & 2 B 8 & B 2

16000.000 1885000 1370000 2055000  Z1400.00 22250.00 ZI00.00  23950.00  24600.00 Z6500,00 MHz

Reading Corred W easure-

| [Test Mode : |LTE Band 25_TX CH26365_5MHz

Horizontal

300  dbm

B 8 & &5 B B

s B

16000.00018850.00 1370000 2055000  Z1400.00 2225000 Z3100.00  23950.00  24600.00 26500.00 MHz

Reading Corred  Measure-

No. Mk, Freq.  Level  Factor mert Limit Mamin Mo. Mk Frew. Lewel Factor  mert  Limit  Margin
ke dBm dB dBm dBm di Detector  Comment [ dBm dfl dBm dBm df Datector  Comment
1 20164500 G278 1466 4840 1300 3540 pesk 1+ 21051500 6503 1562 4941 300 3641  pesk
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Test Mode : |LTE Band 25_TX CH26365 20MHz

| [Test Mode : |LTE Band 25_TX CH26365_20MHz

Vertical

00 dim

2 B 8 & B B

£ 8

1000000 120000 140000 IGOD.00  WOD.OD 200000 ZAD0D 240000 2600.00

J000.00 MHz

Horizontal

ann dBm

Pl

10

n

-10

-

-

« !
50

611

-

i

-0,

T000.000 120000 140000  TEDO.00  TBOD.OD  ZD0O.00 220000 240000 2600.00

00000 MHz

Reading Corred M essure-

Mo Mk Freg. Level Factr ment  Limit  Margin

Reading Correct  Messure-

Mo. Mk Freq.  Level Factr ment  Limit Margin

MHe dBm a8 dBm dBm d8 Detector  Comment

MHe dBm dB dBm dBm dB Detector  Comment

1% 2548000 -3680 1080 4770 1300 3470 pesk

1 2053000 2694 1331 4025 1300 2725 peak

Test Mode : [LTE Band 25_TX CH26365_20MHz

| [Test Mode : |LTE Band 25_TX CH26365_20MHz

Vertical

M0 dim

2 8 2 8 8 & B &
s

16000.00016850.00  13700.00 2055000 ZIADO.OO  ZZZS0.00  Z3I0000  Z3IS000  24000.00

Horizontal

MO dim

£ &8 2 B 8 & B &
2

16000.000 16850.00 1970000 2055000 Z1400.00 2225000  Z3100.00 2395000  24600.00

26500.00 MHz

Reading Corredt  Measure-
Mo, Mk, Freq.  Lewel Factor mernt Limit W argin

Reading  Correct M easure-

Mo. Mk, Freq.  Level  Factor ment  Limit  Margin

Mz dBm a8 dBm dBm a8 Dtestor  Comment

hike dbm dB dBm dBm dB Detector  Comment

TF 20303500 6315 1472 4843 1300 3543 peak

1% 2145000  B400 1563 4837 1300 -3537  pesk
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PCS1900_GPRS Spectrum Plot

Channel 512

Channel 810

[ Keysight Spectrum Ansiyzs: - Spurious Emissions

i 05:54:04 P dug 30, 2022
000 GHz Radlo Std: None
Center Freq 13.255000000 GHz AvoHeld: 1040

or Fro: 13.258000
W Trig: Free Run
\FGainiLow

#Atten: 40 dB Radio Device: BTS

Ref Offset 7.8 dB
Ref 35.00 dBm

Center Freq
13.255000000 GHz

T B satia: nd i R L-,m. s

UW\M”
Stop 1.851 GHz|

Spur [Range | StartFreq | Stop Freq | RBW | Frequenc, A [
1 1 [ 1 1 - 3 2

s sTATUS

[ eysight Spectrum Analyzer - Spurious Emissions T
05:55:01 PMAug 30, 2022

Radio Std: None Frequency

Cntar Freq: 13268000000 GHz
Trig: Free Run AvglHold: 1010

#Aten: 40 dB

000000
IFGain:Low Radio Device: BTS

Ref Offset 7.8 dB

Ref 35.00 dBm

Center Freq
13.255000000 GHz

T, oot

Ty

i ||‘ I !
T it van

Bm
40.74 dBm

StaTuS

Channel 512

Channel 810

[ Keysight Spectrum Anshyzes - Spurious Emissions

03:38:58 PH Aug 12, 2022

Center Freq 13.255000000 GHz Radio Std: None

IFGain:Low

Center Freq: 13.285000000 GHz
Trig: Free Run AvglHold: 10110

#Anen: 40 dB Radio Device: BTS

Ref Offset 7.8 dB
Ref 35.00 dBm

Center Freq
13255000000 GHz

bty Ay e DAy

wl‘LmM?'

Start 1.845 GHz Stop 1.851 GHz|

25

Spur |Range | StartFreq | Stop F [RBW  |Fi | Amj
1 1 : 1 Hz [1 n E

STaTUS

[ Fepsight Spectrum Analyzer - Spurous Emissions T

2 03:42:56 P A 12,2022
Center Freq 13.255000000 GHz

Radio Std: None Frequency
==
IFGain:Low

Cantar Freq: 13.255000000 GHz
Trig: Free Run AvglHold: 10110

#Aten: 40 dB Radio Device: BTS

Ref Offset 7.8 dB
Ref 35.00 dBm

Center Freq
13.255000000 GHz

T e

= S
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